
200 Sintanjin-ro, Daedeok-gu, Daejeon, Republic of Korea     TEL.82-42-629-3114     Customer Center 1577-0600     www.kwater.or.kr

With Smart Water Management Initiative,

K-water will open a smarter future!

SMART WATER
MANAGEMENT

TECHNOLOGY                



04 
CEO’ s Message

06
Mission & Vision

08
Future & Technology

10
Roles & Status

12
History

14
Organization

16
Business Areas

18
IWRM (Integrated Water Resource
Management) Projects

28
Water Supply Projects

38 
Waterfront Development Projects

42
Clean Energy Projects

46
Overseas Projects

General Introduction Technical Introduction 



6 7K - water SMART Technical Brochure

VISION Management 

Principles

MISSION

To grow into the 
[...]
mining technique (to ensure the supervisory control of major water treatments (e.g., chlorination) and effluent treatment processes)
•  Integrated Control Logic Program for Water Treatment
    -  Up-to-date control method is used to ensure stable water production and standardize water treatment control logic.
    -  Contains a core process automation software technique for the control logic of production technology-dependent main water treatment processes.
•  Integrated Control Logic Program for Effluent Treatment 
    -  Implements a continuous integration system of effluent treatment process to increase sludge treatment capacity and to meet the legal effluent 

quality standards
    -  Analyzes realtime material balance to monitor sludge for each section, and control retention time/schedule and change effluent structure/facility 

to ensure flexibility.

Overview

•  Application-based control logic
•  Determine scientific feed rate on data mining
•  Analyzes realtime sludge material balance of effluent 

process
•  Controls retention time to meet legal effluent water 

quality standards
•  OPC communication and tag mapping provide 

expansibility
•  Certified Good Software

FeaturesConfiguration

Functions

•  Integrated Control Logic Algorithms for 
Water Treatment

    -   Chemical : Multiple Regression Equation
    -   Disinfection : Multiple Loop Control
    -   Ozone : Multi-point Operational Formula
•  Integrated Control Logic Algorithms for 

Effluent Treatment
    -    Sequence, estimated sludge production,  
       and retention time control

Chemical process control in regression 
analysis

Main Algorithms

Effects
•  Determines scientific feed rate corresponding to a given water 

treatment condition to enhance the stability of drinking water  
•  Implements a continuous integration effluent system to increase 

treatment capacity and to meet the legal effluent quality standards
•  Reduces costs related to the extension to application-based program 

and ensuring versatility 
•  Secures core software technologies and creating value-added 

technologies

Applications
•  Pilot implementation of an integrated control logic program for water 

treatment processes (2010-2012)
    -   Cheongju WTP (chemical and disinfection), and Seongnam WTP (ozone)
•  Expansion of integrated control logic program for water treatment 

processes (2012-2014)
    -   Ilsan WTP, Deokso WTP, Gogryeong WTP, and Bansong WTP
•  Pilot implementation of an integrated control logic program for 

effluent processes (2014-2015)
    -   Boryeong WTP

Realtime material balance analysis of 
effluent processes

Functions
•  Contains a list of 51 diagnostic items in 9 water treatment processes.
    -  9 processes : Gauging well, Chemical treatment, Distribution channel, Mixing, Coagulation, Sedimentation, Filtration, Disinfection, and Effluent 

treatment  
    -  51 diagnostic items : Evaluating the appropriateness of hydraulic structure for each process, the characteristics of filter medium, and others
•  Includes a Guidebook for the Technical Diagnosis of Water Treatment Plants (e-book)
•  Includes an Ozone Simulator to diagnose ozone process

 Main screen Process analysis Graph 
drawing 

Process analysis  
Hydraulic evaluation

Guide book for technical 
diagnoses



7574
Technical Appendix promotion

B-5B-4

KMWTP is a relocatable water treatment plant to evaluate and select an optimal 
water treatment process when there is a change in the quality of raw water 
accompanied by climate change or small modicums of pollutants flow in (newly)
• Mobile water treatment plants (KMWTPs) allow on-site evaluation of BAT (Best Available 

Technology Economically Achievable) to timely respond to new trace pollutants in water 
and changes in raw water quality due to climate change.

• The MWTP is used to identify threshold concentration and operating parameters for the 
treatment of polluted water on site so as to determine technological solutions ensuring 
water safety against new pollutants and quickly responding to water pollution incidents

Overview

Effects
•  Carries out on-site evaluation and optimization of water treatment 

processes for each intake source
•  Identifies parameters for design and operation of new and 

rehabilitated water treatment plants to appropriately respond to 
new pollutants and climate change

•  Implements actual water treatment processes in a mobile plant
•  Focuses on quick response to unusual water quality due to new 

pollutants and water pollution incidents

•  (Unit 1,100㎥/day) Coagulation → DAF → Microfiltration (MF) → AOP → 
Ozone → Activated Carbon → UV, etc.

•  (Unit 2,100㎥/day) Microfiltration (MF) → Nano (NF)

Configuration Features

Functions

|  Trailer-mounted MWTP for immediate mobility  | |  Wing opening truck body for increased work space  |

Applications
•  Applied to the evaluation of the efficiency of treating 

-  Tate & odor attributable to blue-green algae (anabaena spiroides) in 
the Han R. system (2013) 

- Clogging of filtration pond attributable to diatom in the Nakdong  
R. system (2014) 

-  Pollutants in Asan Lake (2014) 
- Hardness substances at Danyang WTP (2014)

Decentralized Water Supply SystemKWMTPs
DWSSK-water Mobile Water Treatment Plants

DWSS is a safe, reliable advanced water supply system to ensure the distributed relocation of water treatment plants around customers 
and secure emergency water using a vertical-type water treatment technology (which is a brand-new concept of compact vertical-
structured water treatment design technology)
• Vertical-type Water Treatment Technology 
   A tankless water treatment system, including membrane filtration and pressure-type advanced water treatment (ozone and activated carbon), shall 

be installed in vertical structure to considerably reduce the installation area to 1/3 of that for the existing design technology.
• Decentralized Water Supply System
   A vertical-type water treatment technology shall facilitate a customer-oriented safe and stable water supply system of the future by decentralizing 

water treatment plants and securing auxiliary water sources and emergency water supply.

Overview

Effects
•  Ensures customer-oriented safe and stable water supply in the future
•  Aims to make zero cutting-off water supply and increase a direct 

water supply rate from the current level of 5% to 30%
•  Used in other water supply systems, for example, high quality 

industrial water supply
•  Energy saving from clean energy

Applications
•  The vertical water treatment demonstration plant in the K-water 

Cheongju Water Treatment Plant  (1,000㎥/day)
•  The introduction of the decentralized water supply system in the 

Saemangeum development project is currently underway.  

Functions

•  Pressure-type process package
•  A compact tankless system

•  Optimal location methodology
•  Direct, indirect, and hybrid water supply 

systems

•  Clean energy (small hydropower, water 
temperature difference and solar power)

•  Low energy design

|  Vertical Water Treatment System  | |  Decentralized Water Supply System  | |   Clean & Low Energy Technologies   |

Control room

Membrane filtration
equipment

/Ozone contactor
/Activated carbon
filter / UV

Pump room
/Raw water tank
/Purified water tank

•  Small-sized vertical water treatment plants facilitate 
decentralization of water supply system within the city.

•  Decentralized water supply system, combined with 
auxiliary water sources and emergency water supply 
storage using storage tanks and deep tunnels, ensures a 
safe and stable water supply.  

FeaturesConfiguration
Vertical-Type WTP

Water Storage Tank



7776
Technical Appendix promotion

B-6 B-7

Water & Sewage Demonstration Plant
WSDP

WSDP is a technology to enable the methodical, systematic performance of relevant researches by installing a demonstration plant for 
validating each of various water treatment processes and capacities, and ensure the timely provision of onsite supports with test beds  
• Demonstration plants (Installed Capacity 1,000㎥/day·line × 2 lines)
    -  (Line 1) Pre-ozone-Coagulation-Sedimentation-Filtration-Post-ozone-Activated carbon       
    -  (Line 2) Coagulation-Sedimentation (Inclined plate)-Filtration-Activated carbon
    -  1 unit of each dissolved air flotation (DAF) and non-powered coagulation and sedimentation, and 1 set of effluent water basin
• Pilot Plants (5 processes, 235㎥/day)
    -  Optimization of existing processes : Coagulation/sedimentation tank, filtration basin, and underdrains      
    -  Membrane filtration (UF/MF/NF/RO)                  - Advanced treatment (ozone and activated carbon) : Ozone generator, and activated carbon column
    -  Sewage treatment : Reactor (6 ea), inflow storage tank, and settling basin
    -  Pipelines : Corrosion test facilities, storage tank test equipment, and pipe physical properties test facilities

Overview

Year 2010 2011 2012 2013 2014
Event 36 39 28 34 22

Person 696 787 542 587 461

Year 2010 2011 2012 2013 2014

Membrane 
Module 

Certification

Event 4 7 6 5 4
Revenue

USD 81,748 123,770 134,000 78,656 37,214

Flowmeter 
Calibration 

Event 2,447 2,929 3,414 2,990 3,373
Revenue

USD 549,872 733,061 725,115 926,021 993,155

Effects
•  Provides training programs for local experts and foreigners (ODA/ADB) in 

water treatment 
•  Presents rapid solutions to water treatment issues
•  Provides membrane module certification and certified flowmeter 

calibration services 
•  Implements a test-bed for verification of technologies resulted from small 

business innovation research projects  

Applications
|   Education Study Tour  | 

|  Membrane Module Certification and Flowmeter Calibration   | 

•  Demonstration plant
    Resolves problems with the demonstrative operation of 

water treatment processes proposed in the model plant 
and checks the effects of the treatment processes

•  Model plant
    Compares among different unit treatment processes and 

enables the selection of optimal processes     

FeaturesConfiguration

Functions
  |  Plant Schematic  | |  Lay - out  |

                                                     

water-NET
Water Network Diagnosis, Operation & Maintenance System 

water-NET is a water network operation system to support the optimal operation & maintenance of water networks through 
analyzing, diagnosing and evaluating operational DB with an IT-based work process system covering all works processes (including 
survey, diagnosis, facility improvement, operational improvement, maintenance, etc.)

Overview

Effects Applications
•  Dr.Pipe
   -  Enables the saving of inspection & analysis time by 90% and improves 

reliability of diagnosis
•  Net.Operation
   -  Enables scientific, efficient operation & maintenance

•  Dr.Pipe
   -  Applied to the technical inspection of water pipe networks, 

along with the transfer of relevant technologies to engineering 
companies, etc.

•  Net.Operation
   -  Applied to the building & operation of 16 provincial 

waterworks and 12 regional waterworks 

•  Dr.Pipe
-  Integrated diagnosis tool for hydraulic integrity, water quality, and 

physical conditions in WDS
-  Dr.Pipe consist of 4 main modules, including integrity diagnosis, 

water safety (water quality) assessment, physical condition 
assessment, and integrated decision support tools for 
rehabilitating or replace aged water pipes. 

•  Net.Operation
-  Optimal O&M support system based on a real-time monitoring 

and control system
-  Net.Operation consist of real-time monitoring system and 

analysis system to monitor flow, pressure, WQ, energy, etc. in 
water distribution networks. The monitored data are used for the 
optimal O&M of water leakage, water quality, energy, etc. with 
various analysis tools. 

FeaturesConfiguration

|   Dr.Pipe  |

Builds a water pipe network model Inspects hydraulic integrity Inspects water quality Inspects the safety of target 
infrastructure

Supports decision-making

•  Analyzes inspection results & makes 
decisions about each of alternatives

•  Makes an overall performance assessment
•  Formulates short- & long-term 

improvement plans

•  Build a pipe network analysis model
•  Functions to automate the calibration & 

correction of errors in pipe network and 
the allocation of water demand

•  Analyzes water pipe networks considering 
water pressure, flow velocity, etc.

•  Assesses hydraulic integrity & block 
appropriateness

•  Derive alternatives to the improvement of 
water supply system

•  Assesses WQ variations
•  Assesses WQ safety
•  Analyze the damping capacity of residual 

chlorine

•  Assesses the physical conditions of water 
pipes

•  Predicts pipes’ remaining service life with 
a physical, economic model

|  Net.Operation  |

Functions

Predicts water demand

•  Predicts daily & hourly water 
demand

•  Predicts reservoir level 
through simulating inflow 
variations

Manages water crises

•  Valve operation tool in 
emergency situation 

•  Predicts expected water supply 
cut-off areas

Manages water quality (WQ)

•  Monitors WQ on a real-time basis 
•  Predicts residual chlorine through 

water pipe network analysis

Manages energy

•  Analyzes pump capacity & 
energy loss

Manages water quantity

•  Monitors water leakage by block
•  Analyzes revenue water ratio by 

block & gross water quantity

Functions to analyze water 
pipe networks

•  Analyzes pipe networks based 
on measured data

Diagnosis Program

Irrigation diagnosis

•Bloc suitability assessment
•���Water leakage and pressure 

diagnosis
•�Water supply capability and water 

flow speed diagnosis

Water-quality diagnosis

•�Residual chlorine forecasting
•�Water quality safety assessment

Facility diagnosis

•�Pipe state assessment
•�Residual lifespan forecasting 

Decision making support

•�Comprehensive facility 
assessment
•�Priority for pipe replacement
•�Long-term and short-term  

improvement plans

Diagnosis support Operation support

O&M Program

Water quantity/
pressure management 
•�Accounted water rate analysis
•�Leakage quantity calculation and 

monitoring
•�Observation on water pressure of 

each water network block 

Water quality management
•�Real-time observation on water 

quality
•�Management of abnormal water 

quality section 

Real-time operation optimizing
•�Optimization of storage reservoir 

operation
•Real-time energy observation  

Risk management
•�Risk Management of interruption in 

water supply 
•�Risk Management of water pollution 

accident

Tap water information management

•GIS, facility and meter management
•Customer relationship management 
     and water utility bill management

Real-time monitoring and control

•TM : water volume, water influx, water 
    level and water quality
•TM/TC : Valve, pump

GIS and facility D/B SCADA D/BRelational DataBase
Management System

Facility operation information 
(Linked to the systems like GIS and SCADA)

w a t e r - N E T



7978
Technical Appendix promotion

B-8 B-9

iWater 5(SE)
Standard Water Operating System

iWater 5(SE) is a standardized HMI system for the supervisory control of all relevant facilities (including intake stations, water 
treatment plants, booster stations, pipelines, distribution reservoirs, water taps, etc.) at a remote integrated center. 

① iWater (standard water treatment operating system)
      Serves as K-water’s standard HMI to remotely monitor waterworks on a 

real-time basis
② SiS (smart iWater system)
     Monitors WTPs with mobile units anywhere

③ IWS+ (smart warning management system)
     Functions as an accident prediction & alarm system

④ Optimal pump operating system
     Functions as an automated pump operating system (that functions to 

monitor pump performance on a real-time basis

⑤ Standard control logic
     Automatically determines chemical/chlorine injection rate in accordance 

with a specific intelligent algorithm
⑥ Dr.Wastewater (self-diagnosis & management system for WWTP)
     Ensures the real-time monitoring & prediction of inflow & discharge in 